
 

  

 

 

  

D6.1 Wastewater and solution provider knowledge 
models, correlations and interlinks 

May 2018 

Ref. Ares(2018)3922914 - 24/07/2018



 

ZERO BRINE – Industrial Desalination – Resource Recovery – Circular Economy  

  



 

ZERO BRINE – Industrial Desalination – Resource Recovery – Circular Economy  

 

Deliverable 6.1 
Wastewater and solution provider knowledge models, correlations and 

interlinks 

Related Work Package  WP6 – Online Brine Platform – Application of the software for the 
case of the Netherlands 

Deliverable lead NTUA 

Authors Eva Skourtanioti (NTUA), Despina Bakogianni (NTUA) 

Reviewer Frans van den Akker (ISPT) 

Contact(s) despina.bakogianni@gmail.com , skourtaniotieva@gmail.com , 
[...]
refers to the process of removing salts from waters of different qualities (Cooley et al., 2006)).  

4.2.6.2 Desalination for the production of drinking water from saline ore brackish water   

 

Production of drinking water form brackish water sources by desalination processes is a common practice in 

Mediterranean Region Countries but not in Western Europe. In addition to drinking water, desalination process 

produces vast amounts of brine as a waste stream. Also, several industries around the world use water 

processed to a high quality by desalination techniques that result in a concentrate stream with a high salt 

content (WssTP,2012).  

Worldwide, the total volume of desalinated water produced is approximately 83 million m3/day derived from 

14,220 plants (Alvarado-Revilla et al., 2015). As shown in Figure 5, the vast majority of desalination plants work 



 

ZERO BRINE – Industrial Desalination – Resource Recovery – Circular Economy  56 

in order to produce drinking water for municipalities. Another significant end-user of desalinated water is the 

industrial and power sector. As shown in figure 6, the total capacity of desalinated water is served mainly by 

seawater and brackish water.  

 

 

Figure 4: Global desalination capacity by end-user (based on Alvarado-Revilla et al., 2015) 

 

 

The composition of brine effluent from desalination technologies depends mainly on the feed water type and 

on the technology applied. 

 
 

Desalination techniques 

A variety of desalination technologies exist today. These technologies remove salts effectively from saline 

water (or extract fresh water from salty water), producing a water stream with a low concentration of salt (the 

product stream) and another with a high concentration of remaining salts (the brine or concentrate). Most of 

industrial desalination technologies use either phase change or involve semipermeable membranes to separate 

the solvent or some solutes (Xevgenos et al., 2018). The final selection of the proper desalination process 

depends on conditions of the installation site, including the salt content of the feed water, economic issues, the 

quality of water needed by the end-user, and on the local engineering experience and available techniques 

(Berkün, 2016).  

 
Desalination techniques may be classified into the following categories (Xevgenos et al.,2016):  

 phase-change or thermal processes, 

 membrane or single-phase processes; and  

 hybrid processes.  

29%

2%

60%

5%
2%2%

Industry

Irrigation

Municipality

Power

Tourist

other



 

ZERO BRINE – Industrial Desalination – Resource Recovery – Circular Economy  57 

 
The principal processes that fall into the first two categories are presented below. As reported in many sources, 

Reverse Osmosis (RO) is the most widespread technology applied. The brine solution resulting by RO 

desalination systems is typically between 10% to 50% of the feed water depending on the salinity and  pressure 

of the feed water (Clayton, 2015). 

 
Table 42: Principal processes applied for water desalination 

Phase-change or thermal processes 

Multistage flash evaporation/distillation (MSF) 

Multiple-effect evaporation/distillation (MED) 

Vapor Compression (VC) 

Solar Distillation (SD) 

Eutetic Freeze Crystallization 

Membrane or single-phase processes 

Reverse Osmosis (RO) 

Electrodialysis (ED) 

Forward Osmosis (FO) 

 
 
Feed water type 

Different source water types are used in desalination plants depending on the availability of water as well as on 

different quality demands of the end-user. The most common feed water sources are:  

 Seawater, 

 Brackish water, 

 Tap water, 

 River water and, 

 Wastewater 



 

ZERO BRINE – Industrial Desalination – Resource Recovery – Circular Economy  58 

 
Figure 5: Global Desalination Capacity by feed water type (based on Alvarado-Revilla et al.,2015) 

 

Brine Composition  

The characteristics of the concentrate resulting in desalination plants reflect the chemical constituents of the 

feedwater. The MSF effluents are approximately 1.1 times more concentrated than the original feedwater 

( Alameddine & El-Fadel 2007). On the other hand, RO desalination effluents can be 2 times more concentrated 

than the original feedwater (Alameddine & El-Fadel 2007). Brine stream contains 2 or 4-5 folds the salinity of 

the feed water in case of seawater and brackish water respectively (Elsaid et al., 2012). Brine derived from 

desalination processes, along with diluted salts existing in the feed water,  can contain residues of 

pretreatment and cleaning chemicals, their reaction byproducts and heavy metals occurred originating from 

corrosion as indicated and explained in the table 41.  

As shown in figure 5 seawater represents worldwide the most common feed water in desalination plants. 

Seawater comprises a complex solution of water containing nearly all elements of the periodic table in varying 

amounts (Geertman, 2000). However it can be characterized sufficiently by the following six elements, since 

these represent more than 99% of the dissolved solids: chloride (Cl-), sodium (Na+), sulfate (SO4
2-), magnesium 

(Mg2+), calcium (Ca2+), and potassium (K+). The composition of seawater is illustrated in Figure 6. 

62%
20%

4%

9%

5%

Global Desalination 
capacity

83 million m3/day

Seawater

Brackish water

Pure or tap water

River

Wastewater



 

ZERO BRINE – Industrial Desalination – Resource Recovery – Circular Economy  59 

 

Figure 6: Chemical composition of seawater with salinity of 35% (Illustrated in 1kg of seawater) 

In the following table the mineral composition of seawater is shown.  

Table 43: Indicative composition of important minerals in seawater (data taken from: Hultman, 2011) 

Species Concentration (g l-1) 

NaCl 27.319 

MgCl2 4.176 

MgSO4 1.668 

MgBr2 0.076 

CaSO4 1.268 

Ca(HCO3)2 0.178 

K2SO4 0.869 

B2O3 0.029 

SiO2 0.008 

Iron/Alumina 0.022 

 

Alameddine, & El-Fadel (2007) made a comparison between source feed water (seawater) and brine effluent 

from different desalination plants as shown in table 41. 

 

 

 

 

 



 

ZERO BRINE – Industrial Desalination – Resource Recovery – Circular Economy  60 

Table 44: Comparison between the chemical characteristics of the feed and brine water (adapted from: Alameddine, & El-
Fadel, 2007) 

Parameter 

Plant 1 Plant 2 Plant 3 Plant 4 

Intake 
Water 

Brine 
Water 

Intake 
Water 

Brine 
Water 

Intake 
Water 

Brine 
Water 

Intake 
Water 

Brine 
Water 

Cations 

Magnesium 
(mg/l) 

1,612 3,625 1,655 3,500 1,821 3,606 N.R. N.R. 

Sodium (mgl) 11,806 21,750 13,250 26,142 12,103 22,437 N.R. N.R. 

Potassium 
(mg/l) 

574 870 610 830 542 845 N.R. N.R. 

Calcium (mg/l) 516 1,850 659 1,775 563 1,818 N.R. N.R. 

Iron (ppb) N.R. N.R. N.R. N.R. N.R. N.R. 19.0 25.0 

Copper (ppb) N.R. N.R. N.R. N.R. N.R. N.R. 4.3 8.0 

Anions 

Chloride (mg/l) 26,921 37,223 28,113 38,821 27,135 37,779 25,134 41.748 

Sulfate (mg/l) 3,723 4,560 3,227 4,319 3,115 4,321 N.R. N.R. 

Bicarbonate 
(mg/l) 

115 190 131 187 126 185 N.R. N.R. 

TDS (mg/l) 45,340 70,278 47,738 71,689 45,490 71,204 46,710 79,226 

pH 8.1 8.9 8.3 8.8 8.2 8.9 8.25 8.93 

N.R.: Not Reported 

 

 

Brackish or inland water is the second most often used source of feed water in desalination plants worldwide. 

Inland waters vary greatly in terms of composition. Solute concentrations in aquatic systems are linked to 

abundance and solubility of ions in source. Moreover, biological processes can incorporate some ions and 

reduce their relative abudance in aquatic systems. As a result brine streams derived from inland desalination 

plan vary a lot in terms of salinity and composition and cannot be easily characterized. In the table below table 

the major ions present in inland waters are indicated. 

Table 45: Major ions presented in inland waters 

Cations Anions 

Ca2+ HCO3
- 

Mg2+ CO3
2- 

Na+ SO4
2- 

K+ Cl- 

 

However, as mentioned before, the concentrate produced by desalination techniques contains also multiple 

chemical constituents in addition to natural source water components, related to the applied desalination 

process. The principal contaminants found in brine desalination effluents are briefly presented in the following 

table.  

 



 

ZERO BRINE – Industrial Desalination – Resource Recovery – Circular Economy  61 

Table 46: Brine constituents resulted by desalination process. 

Contaminant Characteristics Type Reference 

Antiscalling additives Used to remove the scales formations 

Polymeric substances such 
as polyphosphates, 
phosphonates and 
polycarbonic acids, 
orthophosphates 
Membrane desalination 
plants 

Lattemann 
&Höpner (2003) 
 

Antifouling additives 
 

Used to hinder the potential of 
bacterial, algal and other marine 
organisms to foul the desalination 
plant 

Chlorine, hypochlorite, 
sodium hypochlorite, 
calcium hypochlorite, 
ozone 

Alameddine & 
El-Fadel (2007) 

Coagulatnts/ 
Flocculants 

Used to bind together particulate and 
colloidal matter so they may be 
filtered from the feed before the 
membrane process. Prevents Fouling 
and 
Clogging of the 
Membranes 

Ferric chloride, ferric 
sulphate, polyelectrolytes 

Lattemann 
&Höpner (2003) 

 
Ladewig, B., & 
Asquith (2012) 

Antifoaming additives 
Used to prevent foam formation in 
MSF units  

Polyglycol blends 
Lattemann 
&Höpner (2003) 

 

Corrosion products 
(heavy metals) 

Resulted mainly in MSF plants from 
the corrosion of copper alloy tubing. 
The copper concentration increases 
under high operation temperatures in 
thermal desalination plants. 

Copper (the most 
significant heavy metal 
discharged from 
desalination plants) , iron, 
nickel, chromium, zinc, 
molybdenum 

Alameddine & 
El-Fadel (2007) 

Acids in pretreatment 
– pH adjustment 

Used mainly as an antiscalant and can 
produce effluents with significant low 
pH values  

Sulphuric acid, 
hydrochloric acid 

Lattemann 
&Höpner 
(2003) 
Ladewig & 
Asquith (2012) 

pH Adjustment to 7 at 
post-treatment 

Prevent Corrosion in Distribution 
System, Protect Aquatic Life in case of 
Surface Discharge 
 
Increase sodium level in produced 
water and brine concentrate 

Caustic soda, soda ash, 
lime 

Lattemann 
&Höpner 
(2003) 
 

 

 

 

 

 



 

ZERO BRINE – Industrial Desalination – Resource Recovery – Circular Economy  62 

Summarizing all the above mentioned information regarding brine effluents generated at desalination plants, 

the key parameters for the characterization of these streams are presented in the following table. 

Table 47: Key parameters for desalination wastewater characterization 

Anions Other parameters 

SO4
2- 

TDS / electric conductivity 
Cl- 

Cations pH 

Ca2+ Temperature 

Mg2+ Other impurities 

Na+ 
Contaminants/impurities 

K+ 

 

4.2.6.3 Industrial water production 

 

Several industries use water processed to high quality resulting to a concentrate stream with a high salt 

content. 

As indicated in figure 5 the second end-user of desalinated water after municipalities (for drinking water 

purposes) are industries. According to WssTP (2012), the principal end-users of desalinated water for industrial 

use are:  

-food industry, 
-agriculture for green house irrigation and, 
-chemical industry. 

 
The feed water type in the industrial water production can be saline (seawater or brackish water) but also tap 

water, if the process demands water of high quality. 

 

The raw water is softened and/or demineralised using techniques like RO, nano-filtration or ion exchange (IE). 

The resulted brine stream can be characterized by the parameters described in the previous section for 

drinking water desalination (see table 25). 

 

 

 



 

ZERO BRINE – Industrial Desalination – Resource Recovery – Circular Economy  63 

4.2.6.4 Water softening - Ion exchange re generation 

 
The ion exchange is a process mainly applied for hard waters softening. Hardwater is softened (for domestic 

users), so as to reduce the amount of soap used, increase the life of water heaters, and reduce encrustation of 

pipes (cementing together the individual filter media grains). The reduction of hardness is a common process in 

water treatment sector. Chemical precipitation and ion exchange are the two predominant softening processes. 

(Spellman, 2013) 

The principal benefit of the ion exchange process is the production of a softer water in comparison with the 

water softened by chemical precipitation. Moreover, an ion exchange process does not produce large quantity 

of sludge as does the traditional lime–soda process. However, the major disadvantage of the process is the 

production of a concentrated brine effluent. (Cheremisinoff, 2011) 

In ion exchange processes, water passes through a bed of resin that adsorbs undesirable ions from the water, 

replacing them with less undesired ions. The available ion exchange resins are natural and synthetic. Salt brine 

is flushed through the resins and the sodium ions attach to the resin. Once the resin is charged, water passes 

through the resin, and the resin exchanges the sodium ions attached to the resin with the undesired ions, thus 

removing them from the water (Spellman, 2013). 

When the resin has given up all of its donor ions, it is regenerated with strong salt brine (sodium chloride); the 

sodium ions from the brine replace the adsorbed ions and restore the ion exchange capabilities. 

(Cheremisinoff, 2011) 

To be more specific, when hardness-causing cations such as calcium and magnesium ions replace the sodium 

ions in the ion-exchange resin, the resin can no longer remove the hardness ions from the water. At this stage, 

a concentrated solution (10 to 14% sodium chloride solution) is pumped on the resin in order to regenerate it. 

When the resin is completely recharged with sodium ions, it is ready for softening again. The needed salt 

dosage to prepare the brine solution ranges from 80 to 240 kg of NaCl/m3 resin (Spellman, 2013). The typical 

concentration of brine solution used to regenerate the resins containing 10-15% of NaCl. 

Characteristics of spent brine depend on the components adsorbed by the resins and also the initial salt 

concentration (Ariono et al., 2016). In general, spent brine is characterized by high salinity (about 50g/l or 

higher), hardness and in some cases organic compound content (Gryta et al., 2005). In the table below is 

presented in the concentration of the major components in saline wastewater resulting from ion exchange 

processes. 

 
 
 
 
 
 
 



 

ZERO BRINE – Industrial Desalination – Resource Recovery – Circular Economy  64 

Table 48: Concentration in saline wastewaters resulted from ion exchange processes. 

 Concentration (ppm) 

 
Wastewater from cationic ion 

exchanger 
Mixed wastewater from anion and cation 

exchangers regeneration 

Ions Gryta et al., 2005 
Gryta et al., 

2016 
Gryta et al., 2005 

Ghasemipanah et al., 
2013 

Ca2+ 2,030 4,040 953 150 

Mg2+ 1,380 1,730 310 20 

Na+ 2,250 2,560 6,700 2,300 

K+ 834 n.a. 187 6.5 

Si- 73.3 112 40.7 1.5 

Cl- 34,500 65,500 9,300 1,900 

SO4
2- 119.5 37.1 1,010 2,600 

 
 

The spent brine regenerant from the ion-exchange softening process, contains multivalent ions (Ariono et al., 

2016). The discharge of the spent brine regenerant into a disposal well requires attention to the scaling 

tendencies in plumbing systems. Anti-scaling agent should be incorporated during the injection of the brine, 

which increases the cost of discharge. In the case of organic matter contained in the spent brine Barranco et al. 

(2001) mention that cannot be easily treated in conventional sewage systems. Since, the high concentration of 

salts inhibits biological activities. For this reason salt tolerant microorganisms are required to digest the organic 

substances.  

 

4.2.6.5 Solar ponds 

 
Solar ponds or solar salterns are traditionally applied for the production of salt (mainly NaCl) from seawater. 